
A Publication of the 
Water and Waste Operators Association of 

Maryland, Delaware and the District of Columbia, and the 
Chesapeake Water Environment Association WWOA

CHESAPEAKE

ecoletter
WINTER 2009 ISSUE

Infrastructure
Maintaining the 

Backbone of 
Our Systems 

Photo Courtesy of Charlie Reichert



Winter  2009 • Ecoletter2



CWEA President
—Aaron Nelson

Let’s be Mindful of others.

As I pondered what message I
should relay to the CWEA and

WWOA membership many
thoughts came to mind like deal-
ing with legal enforcement and

consent order compliance, the movement to sustain-
ability, the never ending resource management stories,
unifying and directing this multi generational workforce,
[...]
is: Use Less = Treat Less = Reduced Costs and Energy Required.

Water Environment Federation’s Vice President Testifies at 
House Water Resources and Environment Subcommittee Hearing



Winter  2009 • Ecoletter 15

In addition money has to be used wisely and put toward research
and development of new technology and innovation, and prioritized
to bring the most good or biggest bang per dollar.

Water professionals over the past few years have worked hard
to reduce power consumption by using high efficiency motors, high
efficiency lighting, computer controls which can turn equipment on
or off based on process needs, and education. Conservation alone
is not enough to reduce the need for fossil fuel generated power,
but it has to be our first and most pronounced step in our efforts
to decrease our use of fossil fuels.

Necessity is said to be the mother of invention. The need for
new approaches is certainly apparent given present economic con-
ditions and pressures on both limited resources and our natural
environment. Innovation is indeed blossoming all around us driven
by need. The landscape is changing as technologies and concepts
are being developed to allow plants to be energy independent or
even net energy producers. This evolution in thinking moves waste-
water treatment plants from being major energy consumers to net
energy producers and represents a paradigm shift in the sector.

Why is this paradigm shift so important?
There are three major reasons:

1. Cost of Energy and Energy Independence
Recent spikes in energy prices highlight the volatility of global
energy markets and their impact on a utility’s bottom line. Energy
efficiency, with a movement toward energy independence for treat-
ment plants, reduces or eliminates a utility’s vulnerability to energy
prices and saves communities monies through decreased operat-
ing costs. Additionally, it can help mitigate the stress that an
increasing population and aging electrical infrastructure are creat-
ing on our already strained energy grid.

2. Climate Change
The water sector is keenly aware of the impacts of climate change as
the tangible effects of these changes are already being manifested
in the water cycle. Prolonged droughts, amplified storm intensity, and
increased variability in precipitation patterns are forcing water man-
agers to adapt to a new reality. As a result, the sector is taking steps
to reduce its carbon footprint by reducing greenhouse gas emissions
associated with the energy required for its operations and by captur-
ing greenhouse gas emitted from the treatment process.

3. Sustainability
Sustainable practices and approaches are becoming integrated into
utilities’ operating principles and capital improvement plans. Water
managers view themselves as environmental stewards charged with
protecting and enhancing water resources for the immediate and
future generations. Sustainable approaches to water management
include having a sound fiscal program where costs are scrutinized
and revenues account for the true costs of treating water and capi-
tal improvements. Additionally, sustainable approaches achieve
environmental goals such as minimizing resource consumption and
production of waste products. Energy efficiency plays a role in both
of these aspects of sustainability in the water sector. Examples of
these sustainable approaches include the use of natural, biological
processes to remove pollutants rather than using chemicals and the
reuse of biosolids to augment or replace chemical fertilizers.

Besides energy conservation, what else can we do to
guarantee sustainability in the water sector?
Here are three examples of innovative processes:

Stamford Biogas Turns Waste into Energy
Wastewater treatment generates solid residual material known as
biosolids when it is appropriately treated. This material has a rela-
tively high BTU (british thermal unit) or energy value. In other words,
it is a good fuel and it is produced by every community. Typically

wastewater residuals are trucked out of a community after process-
ing and used on land as a fertilizer or buried in landfills. In some
cases, they are burned at on-site incinerators at the treatment plant.
Think about this: A one-pound package of the dried biosolids pro-
duced in Stamford Connecticut, or most other treatment plants, has
a heating value of almost 9000 BTUs! My utility feels that putting this
material on land is a waste of a renewable energy source which can
help in a small way to reduce dependence on fossil fuels and signif-
icantly reduce our carbon footprint. We are using a gasification
process to convert biosolids to a synthetic gas which we call Stam-
ford Biogas (you can read more at www.stamfordbiogas.com). Gasifi-
cation produces no greenhouse gases and any gases produced by
the generation equipment can be returned to the gasifier to remove
the carbon dioxide. This biogas can be used as fuel to run internal
combustion engines or to fire boilers to produce electricity. The gas
produced from this one-pound bag of biosolids can light three 60-watt
light bulbs for an entire day. In the United States, just over seven mil-
lion tons of wastewater residuals or biosolids are generated every
year. That’s over 14 trillion pounds per year. Just think how many
bulbs we can light from this renewable energy source which is cur-
rently considered by most of the public as a waste product.

We have built a pilot facility in Stamford where we test
biosolids from various treatment plants and develop technology to
improve gas production. Not only have we used the Stamford Bio-
gas to generate electricity, but also have used it to run a car. Addi-
tionally we have tested our biosolids in full-scale equipment
supplying energy to the electrical grid. Once funding is available
(and we are hoping for stimulus funding), we plan to construct a
15 megawatt facility. This facility will demonstrate the feasibility of
this technology for other plants in the United States.

This truly falls within the definition of our conservation and
innovation approach to the future. We have taken a waste product
which is costly to dispose and by managing the product on site we
conserve energy by elimination transportation, we produce a fuel
by an innovative process, and we sustain our responsibility to the
environment.

Solar Energy Powers Water and Wastewater in Rifle, Colorado
A different approach to energy efficiency is being practiced in the
City of Rifle, Colorado, a city of 10,000 residents in Western Col-
orado. The City has recently built one of the largest renewable
energy solar systems used for a combined (potable water and
wastewater) municipal system. Ninety percent of the daytime power
used to pump drinking water is provided by a 600 kilowatt solar
array. Sixty percent of the daytime power to run Rifle’s wastewater
reclamation facility is provided by a 1.7 megawatt solar array. These
two systems will prevent more than 152 million pounds of carbon
dioxide from being emitted using traditional fossil fuel electricity
over a 20 year period. More electricity could be generated by solar
power but the City has approached the limit of power generation set
by the Colorado Public Utilities Commission.

East Bay MUD’s R2 Program Generates Electricity and Income
Another local agency that has embarked on an innovative
approach to utilizing a resource commonly thought of as waste is
the East Bay Municipal Utility District (EBMUD) of Oakland, Califor-
nia. About six years ago, EBMUD initiated what they refer to as
their “Resource Recovery” or R2 program. The R2 program uses
existing wastewater treatment capacity to treat high-strength
industrial or commercial wastes from food processors such as
dairies and wineries. By adding these high-strength wastes to
anaerobic digesters, EBMUD was able to double biogas production
and on-site electricity generation from the biogas. Currently
EBMUD’s on-site generation meets about 90% of its demand and
they aim to exceed 100% in the future so that the wastewater
plant becomes a net energy producer. The R2 program yields many
Continued on page 30



Winter  2009 • Ecoletter16



Winter  2009 • Ecoletter 17



Winter  2009 • Ecoletter18



Winter  2009 • Ecoletter 19



Winter  2009 • Ecoletter20



Winter  2009 • Ecoletter 21



Winter  2009 • Ecoletter22

—Submitted by Brian Mosby, WSSC

The Western Branch wastewater treatment plant
(WWTP) is a three-stage BNR process owned and oper-

ated by the Washington Suburban Sanitary Commission
(WSSC). The system is comprised of three separate acti-
vated sludge processes in series: High rate activated
sludge (HRAS), nitrification activated sludge (NAS), and
denitrification activated sludge (DNAS). The HRAS
process provides carbonaceous oxidation, followed by the
NAS process for ammonia oxidation, followed by the
DNAS process reducing nitrate to free nitrogen gas with
methanol addition and aerated nitrogen stripping chan-
nels. Each activated sludge process is equipped with
intermediate clarifiers making the plant a three-sludge
system. Phosphorus removal is achieved by alum addition
and tertiary filtration. Tertiary filter effluent undergoes
ultraviolet disinfection prior to discharge to the Western
Branch of the Patuxent River. The plant has four parallel
trains of the HRAS and NAS processes that transition to
two trains of two DNAS reactors, air stripping channels,
and final clarifiers. Waste activated sludge (WAS) from
each of the three stages is thickened with dissolved air
flotation thickeners, dewatered with centrifuges, and incin-
erated with multiple hearth incinerators.

Under a previous contract, Metcalf & Eddy con-
ducted an extensive process evaluation and alterna-
tives analysis to identify upgrades necessary for
compliance with future Chesapeake Bay enhanced
nutrient removal (ENR) requirements. This process-
related analysis has been documented in a series of
Technical Memorandums submitted throughout the cal-
endar year 2007 in the order they were completed. The

recommended ENR process alternative is to essentially
maintain the existing three-sludge system, enhance
process control, and increase biosolids handling flexi-
bility and capacity. The following is a list of the major
facility upgrades. It should be noted that some major
areas are still pending final inclusion in the ENR and
facility upgrades project, and hence, their progress has
not been carried out through 30% design. 

01. Influent Pump Station Rehabilitation (PENDING)
02. Aerated Grit and Grease Removal Chamber

(PENDING)
03. HRAS and NAS Reactor Compartmentalization
04. HRAS Aeration Partial Coarse Bubble Diffusers

Retrofit
05. HRAS Aeration Piping and Valves
06. NAS Aeration Piping and Valves
07. High Efficiency Turbo Blowers (PENDING)
08. NAS Anoxic Zone Mixers
09. HRAS and NAS Rectangular Clarifier Baffles
10. Partial HRAS Reactor Bypass Line
11. Centralized RAS Pump Station for HRAS and NAS

Processes
12. Dissolved Air Flotation Rehabilitation (PENDING)
13. Thickened Sludge Storage
14. Electro dewatering (PENDING)
15. Truck Loading Station

The Western Branch wastewater treatment plant (WWTP)
is a three-sludge system that was evaluated relative to
achieving enhanced nutrient removal (ENR) to comply
with Maryland’s efforts in restoration of the Chesapeake
Bay. The WWTP will need to respectively achieve an efflu-

ent total nitrogen (TN) and
total phosphorus (TP) of 3.0
and 0.3 mg/L on an annual
basis at a design capacity of
30 mgd. The general upgrade
concept is as follows:

• Maintain the existing three-
sludge system with
process-related and physi-
cal facility enhancements

• Avoid the expense of con-
structing primary clarifiers
and primary sludge thick-
ening facilities by enhanc-
ing grit removal and waste
activated sludge (WAS)
processing

Improvements to WSSC’s 
Western Branch WWTP

Figure 1.1 illustrates the existing WWTP process flow diagram.



Winter  2009 • Ecoletter 23

• Optimize the high rate activated sludge (HRAS) sys-
tem to mitigate cyanide and prevent solids carryover
into the nitrification activated sludge (NAS) system

• Optimize the NAS system for better SRT control
and incorporate a NAS pre-anoxic zone and HRAS
bypass for reducing methanol consumption and
improving NAS mixed liquor floc structure

• Install a centralized trench-type RAS pump station
for the HRAS and NAS processes

• Increase WAS processing and disposal capacity
to maintain lower liquid-end solids inventory for
improving intermediate solids-liquid separation
between each activated sludge process. This will
include a WAS storage facility and electro dewa-
tering solids/liquid separation technology.

The WSSC Western Branch WWTP is a three-sludge
system for achieving carbonaceous oxidation, nitrification,
and denitrification. Phosphorus removal is achieved with
chemical precipitation and tertiary filtration. Waste acti-
vated sludge is flotation thickened, centrifuge dewatered,
and incinerated in multiple hearth incinerators. The WWTP
will need to respectively achieve an effluent total nitrogen
(TN) and total phosphorus (TP) of 3.0 and 0.3 mg/L on an
annual basis at a design capacity of 30.6 MGD.

A process alternatives
evaluation was completed
and it concluded that retain-
ing the existing three-sludge
system with specific enhance-
ments relative to the process
and the physical facilities is
the recommended alterna-
tive. Figure 1.3 illustrates the
process flow diagram of the
recommended alternative.

HIGH RATE ACTIVATED
SLUDGE PROCESS
UPGRADES

The HRAS process is designed
specifically for carbonaceous
oxidation using a low solids

retention time (SRT) and biomass inventory. Intermediate
clarifiers are used for solids-liquid separation prior to the
next downstream process. The HRAS process is com-
prised of four independent trains with each train having
four clarifiers (16 clarifiers). Return activated sludge
(RAS) is withdrawn from the clarifiers with airlift pumps
and is then conveyed by gravity to the head of the HRAS
reactors. Two airlifts per clarifier are currently used
resulting in 32 airlifts for the HRAS system. Waste acti-
vated sludge (WAS) flows by gravity from each clarifier
and is controlled with 16 independent valves.

Centralized HRAS RAS/WAS Pumping System

Process performance is exacerbated by poor RAS and
WAS control due to the nature of the existing infrastruc-
ture. Although full scale testing has shown that the
process is capable of achieving 90% organic removal, this
level of performance is difficult to operate because of the
extensive number of airlifts and WAS valves that require
operation. The airlift RAS pumps are constant speed, do
not provide for positive control, and occasionally clog with
debris causing clarifier failure. WAS withdrawal is difficult
to control consistently among each clarifier and each
treatment train. Replacement of the existing RAS/WAS
pumping and conveyance facilities with a system that pro-
Continued on page 24

Figure 1.2 illustrates process flow diagram of the ENR and facility upgrade.

Figure 1.3 Recommended ENR process alternative: Existing three-sludge system with HRAS anaerobic zone, partial HRAS bypass,
NAS anoxic zone, and isolation of scrubber blow-down water to HRAS influent



Winter  2009 • Ecoletter24

vides for positive control is of the utmost importance to
meet future ENR performance requirements.

The recommended RAS/WAS upgrade is a centralized
pumping and control station for the HRAS system. This
approach is currently in use for the denitrification process
at the WWTP. A new centralized system consists of RAS
gravity sludge collection from each clarifier. The RAS with-
drawal pipe from each clarifier would be equipped with a
motor operated pinch valve and magnetic flow meter for
control of individual clarifier RAS withdrawal rates. Flow
from each clarifier would be collected in a header pipeline
for gravity transport to a new centralized pumping station
with a wet well. An independent set of RAS
pumps would pull from the wet well and
convey RAS to the corresponding reactor
trains. The RAS pumping system would be
capable of providing a flow range of 10 to
42 MGD of pumping capacity. The system
would have three pumps (1-standby) each
with capacity of 14,200 gpm @ 25 TDH.
To minimize the physical size of the new
pumping station and the construction
cost, wet pit solids handling pumps are
recommended as shown in Figure 1.4.
WAS would be removed from the process
from the RAS force main using header
pressure and a flow-rated control valve.
This system would result in one central-
ized wasting location rather than the 16
wasting locations currently in place.

Figure 1.4 Typical Wet Pit Vertical Turbine
Solids Handling Pump

Scrubber Blow-Down Recycle Conveyance to
HRAS RAS Wet well

The WWTP currently uses multiple-hearth incinerators in
conjunction with wet flu-gas scrubbers for particulate
emissions control. The blow-down water from these scrub-
bers is often high in hydrogen cyanide, a compound
extremely inhibitory to nitrification. This cyanide-laden
stream is currently conveyed to the influent pump station
wet well and accordingly to the head of the HRAS reactors.
Intensive full-scale sampling showed that this cyanide is
removed in the HRAS process before entering the nitrifica-
tion activated sludge (NAS) system. However, under the
recommended alternative, a partial bypass around the
HRAS system into the NAS system is proposed. This flow
scheme would potentially result in a direct inflow of
cyanide to the NAS system. This can be avoided by simply
redirecting all scrubber blow-down water into HRAS RAS
force main ensuring that all cyanide laden water is
directed to the HRAS system for treatment.

Anaerobic Zone Baffle Walls and Mixers

Use of an anaerobic selector zone in the HRAS system is
for sludge settleability control as high sludge volume

indexes (SVIs) contributing to poor solids-liquid separation
has historically plagued the HRAS system. This retrofit is
fairly straight-forward where baffles and mixers would be
installed to create a 30 minute anaerobic hydraulic reten-
tion time (HRT) in the upstream portion of the HRAS reac-
tors. Each zone would be created with fiberglass
reinforced plastic baffles and include surface mounted
mechanical mixers to keep solids in suspension. A por-
tion of the existing influent-end diffuser grids would be
modified to incorporate the anaerobic zonage.

HRAS Clarifier Optimization Baffles

The existing HRAS clarifiers are rectangular, narrow, and
have a steep slope towards the influent end where the
sludge goes. It is probable that this clarifier geometry
lends itself to creating strong eddy currents that
degrade settling performance. Full-scale clarifier dye
studies, drogue testing, and vertical solids profiling will
be accomplished in the field to determine strategic
locations for baffle installations that will decrease eddy
currents and improve clarifier efficiency.

HRAS Surface Wasting

As an additional measure for improving HRAS settleabil-
ity, surface wasting has also been included. Nuisance
foams such as Nocardia and Microthrix Parvicella and
many species of filamentous bulking microorganisms
can be controlled with surface wasting to improve
sludge settleability and improve solids-liquid separation
performance. This is a retrofit that includes telescoping
valves and piping in the HRAS reactors that can be
used to waste mixed liquor from just below the water
surface elevation. This surface waste would be directed
to the scum processing facilities.

HRAS Miscellaneous Building/Pipe Gallery
Improvements

The existing HRAS clarifier pipe gallery will be reused for
the combined RAS/WAS gravity piping system conveying
flow to the centralized RAS/WAS pumping station. The
gallery will need to be brought up to current codes with
respect to fire protection, ventilation, electrical compo-
nents such as lighting, utility outlets, and egress.

HRAS ENR Monitoring and Control Systems

The HRAS system will require enhanced dissolved oxygen